


NOILONAULSNI ATGINISSV



Part List (Box1-WF318805)

A1 il A2 A3
Leg-1pc ) Leg-1pc } Leg-1pc J
A4 a A7 / A8 :
Leg-1pc s WoodBar-1pc Panel-2pcs
81 / ) / ) [ ]
WoodBar-1pc WoodBar-1pc Panel-1pc
B7 / B8 j C3 ™
WoodBar-1pc Panel-2pcs Panel-2pcs 4
D3 / D8 [ D9 \
WoodBar-ZpCS Pane|-4pCS Panel-ZpCS
EG E7

7

WoodBar-1pc

~

WoodBar-1pc

/

WoodBar-1pc

F3

N\

Front Drawers-2pcs

=

Back Drawers-2pcs

F7

N

Bottom Drawers-2pcs

03/38




Part List (Box1-WF318805)

F8

~

Support Drawers-2pcs

F9

<

Panel-2pcs

G3

WoodBar-2pcs

G4

WoodBar-1pc

-

WoodBar-1pc

G6

WoodBar-6pcs
G7 G8 j H3 @\4&
WoodBar-4pcs Panel-1pc Piston Steam-2pcs

04/38




Part List & Hardware List (Box2-WF318806)

AS ﬂ A6 i A9
Leg-1pc Leg-1pc WoodBar-1pc
B2 B3 B6

~

WoodBar-1pc

~

WoodBar-1pc

WoodBar-1pc

B9

N

\

—

N

WoodBar-1pc Panel-1pc WoodBar-2pcs
C4 C5 C6 /
WoodBar-2pcs Panel-1pc WoodBar-6pcs
C7 C8 C9
Ig
WoodBar-2pcs WoodBar-2pcs Panel-1pc
D1 D4 D5
0
Panel-1pc WoodBar-1pc WoodBar-2pcs
DG| ¢ D7 F4

Side Rail-2pcs

WoodBar-4pcs

Side Drawers-2pcs

05/38




Part List & Hardware List (Box2-WF318806)

Side Drawers-2pcs WoodBar-1pc WoodBar-1pc

06/38




Part List (Box3-WF318807)

Panel-1pc Panel-1pc Panel-1pc
E3 | G1 H1
\ @
Panel-1pc || Panel-8pcs Metal link-1pc 3 4
H2  /
Metal link-1pc =~

07/38




Hardware List (Box 2-WF318806)

1 2 N
@W @\\WW @xﬁ\w@w
Screws 1/4" x30 Screws 1/4" x40 Screws 1/4" x60
5pcs 10pcs 5pcs
4 S 6]
.
Screws 1/4" x70 J1/4" x 20 mm J1/4" x 50 mm
2pcs Hex-Head bolts 16pcs Hex-Head bolts 4pcs
7 R 8 9
P —
J1/4" x 60 mm J1/4" x 80 mm
Hex-Head bolts 18pcs Hex-Head bolts 6pcs Hex-Head bolts 24pcs
10 11 12
o=
Y &
@1/4" x 13 mm @6 x 30 mm @10 x 40 mm
Horizontal-Hole bolts 52pcs Wood dowel 2pcs Wood dowel 18pcs
13 14 15
:s“‘\“““
M3.5 x 15 mm M4 x 25 mm M4 x 30 mm
Wood Screws 30pcs Wood Screws 20pcs Wood Screws 48pcs
16 17 18 /%
% NN
M4 x 50 mm Steel Bracket
Wood Screws 4pcs Allen Key 1pc 2pcs
19 20 21 B
(> O
< g
Door Catcher Door Catcher Nut 4pcs
2pcs 2pcs

08/38




Hardware List (Box 2-WF318806)

22 | 23 24

Right door strut 1pc

29 26 27

A =
S &
¥ \5% &
M3.5 x 12 mm M3 x 10 mm
Wood Screws 6pcs LED Light 1set Wood Screws 2pcs

C—=

Assembly Tools Required (Not Included)

09/38




Following below illustration

STEP1:

13

8(pcs)

STE P2 Following below illustration.

10/38




10

12

STE P3 Following below illustration

11/38




STE P4 Following below illustration. 3

wv
SV
S

S

STE P5 Following below illustration. 1 O 9
SV
\ “\\g“\\?a\m\m




15

15

STE P6 Following below illustration

16

4(pcs) |4(pcs)

STE P7 Following below illustration

13/38




6(pcs)

10

2

N
O

6(pcs)

12

4(pcs)

STE P8 Following below illustration.

14/38




STE Pg Following below illustration.

15/38







STEP1 1 Following below illustration.

p
s
P
SV

S

STEP1 2 Following below illustration.




4(pcs)

STEP1 3 Following below illustration.

STE P1 4 Following below illustration.







2(pcs)

1(pc)

STEP1 6 Following below illustration.

STEP1 7 Following below illustration.

20/38




STEP1 8 Following below illustration.

2(pcs)

10

STEP1 9 Following below illustration.

21/38




10

5(pcs)

STE PZO Following below illustration.

14

STEP21:

Following below illustration. g

22/38




STE P22 Following below illustration.

1(Set) |2(pcs)

23/38




24/38




25/38

13

STE P25 Following below illustration




STE P26 Following below illustration

26/38




3(pcs)

3(pcs)

STE P27 Following below illustration.

27/38




STE P28 Following below illustration.

4

W‘W"

»
o

2(pcs)

STE P29 Following below illustration.




STE P3O Following below illustration. 1 2 1 O

29/38




10

STE P31 Following below illustration

30/38




STE P32 Following below illustration

31/38







8(pcs)

STE P35 Following below illustration

33/38




D
@\W\W

STE P36 Following below illustration




21

STE P37 Following below illustration

35/38




STE P38 Following below illustration.

STE P39 Following below illustration.

11

2(pcs)

36/38




37/38







